Chicken Coop
OWNER’S MANUAL

A
Z1 WARNING
Read carefully ana unde
INSTRUCTIONS beicr= o
basic safety precav‘

WiC =
-~ "_
coeratin

A SSE.:’BLY AND OFERATION

S Fzourz o follow the safety rules and other

& may resu in serious pursonai injury.




01142016

Thank you very much for choosing this product! For future reference, please cemplete the owner's
record below:

Mode!: _ YTE 300CC purchase Date:
Save the receipt, the warranty, and these instructions. Itis important that you read the entire manual
to become familiar with this product pefore you begin using it. \

This product is designed for certain applications only. The manufacturer cannot be responsible for
issues arising from modification. We strongly recommend that this product not be modified and/or
used for any application other than that for which it was designed. If you have any questions reletive
to a particular application, DO NOT use the product until you have first contacted us to determine if it
can, or should, be performed on the product.

For technical questions, please call 1 .218-943-6290.

TECHNICAL |NFORMATION

Citem Description # :

[ Dimensions 545 x 25" x 52" i

[ Construction Firwood .
Nesting Areas 2 j i
Roosting Bars 2 L R :
Hardware Stainless SteeV/ Galvanized Stegl_\a
Mesh Construction I8 mm wire

[ Chicken Capa i i 4 |
IMPORTANT SAFETY INFORMATION

WARNING: Read and understand all instructions. Failure to follow all instructions listed
pelow may resuit in serious injury. B

& CAUTION: Do not allow persons to operate oF assemble this product until they have
read this manual and have devqloped a thorough understanding of how it works.

A WARNING: The warnings, cautions, and instructions discusset in this instruction
manual cannot cover all possible conditions or situatiohs that could TSCTul 4 must be
understood by the operator that common sense and caution are factors thas cannot be built into this:i"~
product, but must be supplied by the operator.

Z_/!_\.‘ DO NOT: Allow children to play in, on, or around this product i

RaEL LI

& LE



gAVE THESE INSTRUCTIONS

WORK AREA

« Keep work area clean, free of clutter, and well-lit. Cluttered and dark work areas can cause
accidents.
+ Keep children and bystanders away while assembling this product.

PERSONAL SAFETY

. Use safety apparel and equipment. Use safety glasses with side shields that comply with
gurrent nationa standards, while assembling this product. This applies to all persons in the work
area. Also use nan-skid safety shoes, hard hats, gloves, dust collection systems. and hearing
pratection when n=eded.

CHICKEN COOP USE AND CARE

. Do not modify this product i any way. Unauthorized modification may impair the function
and/or safety and could affect the life of the equipment. There are specific applications for which
this product was designed.

« Abways check for damaged or worn-otit parts before using this product. Broken parts will
affect operstion Replace or repai aamaged or wom parts immediately.

ASSEMBLY

Step #1:
Attach the Front House Panel (A) and the Rear House Panei (B) to the Left House Panel (C) and the Right
House Panel (D) using ten Screws (2

Left House Panel (C) _ S N
A
]

i I - ."'H.__-__\_- - s -
e - __-""‘/ | s = =
B
-1 — < ll ,,—-ff"l l Rear House Panel (B)
P [ = -
= £ r
1' L — - -
- |
- || = T | l
' <
Front House Panel (A) I P

Right House Panel (D)

s



Step #2: _

Install the Roosting Bars (E) from the top of the house into the slots on the flocr irame. Attach the Left
Roof Panel (F) and the Right Roof panel (G) ong at a time using &ight Screws (8). Attach the Roof Cap (H)
using two Screws (6)

Left Roof Panel (F)

Step #3:
Attach the Left Nesting Box Panel (1) and the Right Nesting Box Panel (J) to the Rezr —~CUse panzl (B)

using four Balts (4) and four Nuts (5). Inseft the Nesting Box Floor panel (K) from ths 150 Astach the Rear
Nesting Box Panel (L) using four Screws.(3)

o "
e

_ i & r‘ . - -
L | Left Nesting Box Panel (J) ‘ e L -

‘ Right Nesting Box Panel (1) i We'sting Box Floor Panel (KM 1 ==2r Nesting Box Parel (L) '] P




¥
h i
.

.
3
Step #6: S
1 Attach the Pen to the Housz using six Screws (1) on both sides. Install the Ramp (U) by onto the inside

» 0

door frame. ut




Attach the Pen Roof Cap (T) using four Screws (6). Install the Drawer Panel (V) by sliding it into the slot
under the Front House Panel (A) door.

Step #9:

Amach the Looped Door Handle "W, = e Loopad Door Handle Rod (X) using cne Bolt (8) and one Nut
e

MAINTENANCE

Cleaning Instructions. Clean with water and mild soap. Avoid harsh detergents. Dry completely.



PARTS DIAGRAM

Drawer Panel (V)

N\

&
S
Ramp (U} \\ b

Pon Roof Panels (3! =

Rear Pan Pana |

I |
v ' ‘ —’_,:._
=
e =7 Front Pen Panel (O

_efs Fen Farel (O)

Looped Door Handlz Rea (A

INGTs 4
Nesting Bax /

Pactition BMG |
L7 paar Nesting

—— BoxParel Ll _\__]
T/W — -
Laft Nesting |L— =

|
" Right Nesting
[ BoxPanel )

flox Panel (1) ,__/"#“

PARTS LIST
Part#  Description "Qty.  Part#  Description Qty.
A Front House Panel 1 S Pen Roof Panel | 2
B Rear House Panel 1 T  PenRoof Cap 1 1
C  Left House Panel | 4 U Ramp o 1 |
D Right House Panel 7 | V. |DrawerPane | 1 |
E Roosting Bar | 2 | W |LoopedDoorHandle | 1
F Left Roof Panel ‘ 1 | X | Looped Door Handis 1
Rod
G Right Roof Panel 1 1 Screw, M4 50mm 6
. H | RoofCap 1 2 Screw, M4 40mm 18
' I Left Nesting Box Panel 1 3 Screw, M4 35mm 4
J Right Nesting Box Panel | 1 4 Bolt, M6 55mm 4
K Nesting Box Floor Panel 1 5 Nut, M6 |4
L Rear Nesting Box Panel 1 6 Screw, M3 30mm | 18
ﬂ Phjesting Box Partition 1 7 Serew, M3 16mm 4
esting Box
"0 [ LenPor el et 1 & 5ol 14 1lmm
g’-——\—-—]f—mg@&nef 1 9 /
———{Rear Pen Pane; 10 E

?,a-- e ey

If_,
i

it

l‘f’
i !
:ﬁs_r
il FEdd

i

L .
:
A4 2t



WARRANTY

One-year limited parts warranty.

= (B}

=
~

s [ | — —
l =11 F

|

6 _

8

4 |

4

L

18 |

4 |

1

1 BAC

6 PO BOX 155
4 Miltona, MN 56354

Made in China
9



